Mount Kit
Chevy/GMC 1500/2500/3500 4X4 1988 - 1998 67865
Chevy/GMC 2500 & 3500 Classic 1999 - 00
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67865

67865 GM Mount Kit

Item Part Qty Description Item Part Qty Description
1 67866 1 Mount, DS 5 40982 1 Double Plate A, PS
2 67867 1 Mount, PS 6 62974 2  Stop Plate
3 67696 1 Bar, Cross 7 67868 2  Spacer
4 62517 1 Double Plate A, DS ns 67890 1 BoltBag - 67865
67890 Bolt Bag — 67865
8 2  NutBar 14 4 7/16 Flat Washer Type A Narrow
9 2  3/8-16 x 1 Hex Cap Screw G5 15 4 1/2 Plain Washer Type A Standard
10 4 7/16-20 x 1-1/4 Hex Cap Screw G5 16 2 3/8-16 Hex Locknut GB
11 8 1/2-13 x 1-1/2 Hex Cap Screw G5 17 4 7/16-14 Hex Locknut GB
12 4 1/2-13 x 2 Hex Cap Screw G5 18 8  1/2-13 Hex Locknut GB
13 6 M14 x 2 x 45 Serrated Flange Screw
G10.9
ns = not shown G = Grade
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